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L2 ERAYRIL HC40 3.8V 2245/2350mah 8. 6/9, OWh (min/typ)
# L4 | Chinese
Nameof Samplel o o Li-ion polymer battery HC40 3.8V 2245/2350mah 8.6/9. OWh (min/typ)
English
Rt 1116100149
Sample No.
£ ¥ CENE GER) BFHEMAF
Consignor SCUD (FUJ 1AN) ELECTRONICS CO. , Ltd.
A% KB GEE) TFEMAF
Manufacturer SCUD (FUJIAN) ELECTRONICS CO., Ltd.
rere ey BAE (XTERIWENNRLE RRAIDETH)

Test method

T/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3 UNITED NATIONS “Recommendations on the TRANSPORT
F DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 5/Amend. 1&dmend. 2 38.3

H AR BEE (XTRRAPEHBOHRILE REAFREN
e 4T/8G/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3 UNITED NATIONS “Recommendations on the TRANSPORT
Criterion  gr DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3
m IR
A;i;‘;rgf‘ce KUE, BENE BHRBEHEEL %
Off-white and black Plastics cement and plastics film shell /Q\
Hoitah 2016-10-24 ARiALE B4 2016-10-25 ~ 2016-11-30 “'y
Accepted Date Test Date Iz :
= .
M FERE B AR 3R b SN ERE IR A A e SR e K ke
Altitude simulation, Thermal test, Vibration, Shock, External short "?.’
Test Items circuit, Crush, Overcharge, Forced discharge \
SR8, ZEMTEEAE (XTERIVEDMRILT REMFEEM)
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3#FHEER.
b g The sample has passed the test items of UNITED NATIONS “Recommendations on the TRANSPORT
OF DANGEROUS GOODS" Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 5/4mend. 1&Amend. 2 38, 2.
Conclusion
2 E B (Date) : 2016-11-30
” W R E G EtiRechargeable Single Cell Battery. KRHHTI™I5. T84 MARRMB AL IR
£z AR
nEaE.
Comment
EZi8 o /
Consignor
Address
W :p&" oW e %ﬂ‘i
Approver: Checker:
RE

Title:

Bl LFIP (Vice chief engineer)
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N Name of Test Standard requirement or The x ¥
No. i Clause Number of Standard Test Result |Conclusion| Remark
BAE ATk ShaERmmily e aras
A ST/SG/AC. 10/11/Rev. 5/Amend. 1 38,3 A% 7. 1| PR 1
i 2 Eﬁmm . JUN Manual of Tests and Criteria Section See Appendix 1 ¥
Altitude simulationtsr so/ac 10/11/Rev. 5/Amend. 1&Amend, 2 38, 4 Test Pk )
T.1 asse
BAE (XTERFHESHLY ZRAGET
R it} ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 232 7. 2f wpes 2
2 0 UN Manual of Tests and Criteria Section See Appendix 2 Ei%
Thermal test  |y/su/ac. 10/11/Rev. 5/Amend. 1hdmend. 2 38, 3 Test i P: ' 4
7.2 Sse
HEE (XTRRADZHHAUE RLmET
3 Y ST/SG/AC. 10/11/Rev. 5/Amend. 1 38,3 k% 7.3 WpE7 3
3 X < UN Menual of Tests and Criteria Section See Appendix 3 oy e /
Vibration ST/SG/AC. 10/11/Rev. 5/Amend, 1hAnend. 2 38, 3 Test Bakacd
1.3 asse
BAE (XTRREMEQHRUY RBNmRFE
P 3 ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 % T.4] mptz= 4
4 Shock UN Manual of Tests and Criteria Section See Appendix 4 oY /
oC ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3 Test Passed
T.4 d a
REE (XTRERPERNANE RLHIFET
ST WP ST/SG/AC. 10/11/Rev. 5/Amend. 1 38. 3 ik T.5| W% 5
5 UN Manual of Tests and Criteria Section See Appendix 5 E /
External short |sr/su/ac 10/11/Rev. 5/Amend. 1atmend. 2 38,3 Test] oY Pacced
circuit T.5 a7
NEE (XTREADESHRUS RBAHES
ﬁﬂi 3 ST/SG/AC. 10/11/Rev. 5/Amend. 1&Anend. 2 38. 3 BiE®Ee
6 Seunk % 1.6 See Appendix 6 & /
Tus UN Manual of Tests and Criteria Section Passed
ST/SG/AC. 10/11/Rev. 5/Amend. 1%Amend. 2 38, 3 Test i
REB (XFERNPERNRILE RRAGET
it B} ST/SG/AC. 10/11/Rev. 5/Amend. 1&nend. 2 38. 3| LI 7
7 iR8% T.7 See Appendix 7 &% /
OverCharge UN Manual of Tests and Criteria Secticn Passed
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3 Test, )
AR (RFERRMZHHRT ARFFEE
A ST/SG/AC. 10/11/Rev. 5/Amend. 1 38. 3 R T.8] A% 8
3 ﬁ#ﬂ?ﬂ% UN Manual of Tests und Criteria Section See Appendix 8 HHE /
Forced discharge |st/so/ac. 10/11/Rev. 5/Amend. 1kAnend. 2 38, 3 Test Paskod
I.§
Lo S Rt s FREZIRE 1 16°C-19°C ; IR I IE < 64%—69%
Test Environment Ambient temperature:16C-19°C;Ambient humidity:64%69%:
Condition
HBRE PO, RBLR. Rm. dPd. SMERE. AEIRD
Test ltem Altitude simulation, Thermal test, Vibration, Shock, Externalshort
A s circuit, Forcad dj -
o LB R 2% T HR R fmf;?g,
Subcontracted Test TOREE REEAT 511440
Condition Subcontracted | Name Post Code
Laboratory | ik | ;mmEsEmsmesg i 02034777662
Address 81382 — Tel
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Note: L-Leakage V-Venting D-Disassembly R-Ru
No Disassembly,No Rupture & No Fire.

pture F-Fire O-No Leakage,No Venting,

3/11
A% ¢ RBRAA L4 | mEk
No. Name of Test Items Altitude simulation
: R W Before RIS Aft
#a | mans FAL e gk | Ma e | ke
%5 Sample Status RE FBe &R V% 2 F#BE/E |Mass Loss| Residual nE
Sample Mass ocv Mass oCcVv OCV | Other
No. g v /g v 1% % |Event
1CYC5E 4 il o
001 IL'Y"."Lru]T_\- :Z:x;.ys.,;g 37.743 4.34 37. 737 4,33 0.02 99. 77 o
; ICYCESE 7 - i
002 | joit naty ni. | 37:807 .34 | 37.802 | 4.33 0.01 99.77 | ©
5 ICYCTER T d - " 4 Tey
003 ICYC Fully chargod 37. 798 4.34 37. 792 4.33 0.02 99.77 0
IYCE S fl :
0 ] oty s 37. 812 4.34 37. 807 4.33 0.01 99.77 | O
ICYCFREA failt ¢ 4 ;
005 | R 37. 830 4. 34 37.824 4.33 0. 02 99.77 | ©
= ICYCRE L7l 2 - 8
006 CYC Pully eharged 37.917 4,34 37.912 4,33 0.01 99. 77 o
007 IETC Publy chariad 37. 632 4.34 37. 625 4.33 0.02 99.77 | O
1CYCrE 47 p - ~
008 | ik mils mae 37. 670 4.34 37. 663 4.33 0.02 99.77 | ©
ICYCE & Al % A .
009 ICYC Fully charged 37.836 4.34 37.828 4,33 0. 02 99. 77 0
CYCEL? R
0 e 37. 537 4.34 37.530 4.33 0. 02 99.77 | ©
11 =zs | This space intentionally
P ‘ Teft :l:.nk
Bk L-% V-RR -8R R-RA FRK 0-A%E. LBL. AEK. AR, AKX,
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A5 B8R B LA iR
2
No. Name of Test Items Therme] test
. XI BT Before XEE After
s H kA RERK| #LE i
%5 Sample Status RE | FBRELE RE FF 2% % /% | Mass Los§  Residual i
Sample Mass ocy Mass oCcV OCV  |Other
No. ‘e Al ‘g v 1% /% |Event
CYCRE & 2 =9
OLid et | ey 4.33 | 37.725 | 4.24 0.03 | 97.92
002 | s | rEnn 433 | 37.789 | 4.24 0.03 97.92 | ©
VCTER 7 oy oy
003 | it nns e | 7792 4.33 37.780 4.23 0.03 97.69 | ©O
CICRAK = .
008 | ornal s | 303807 4.33 | 37.794 | 4.23 0.03 | 9769 | O
08 | nr s ) 7 433 | 37812 | 4.24 0.03 97.92 | ©
= ICYCRE SR o
006 | s ey | ArbiE 433 | 37.900 | 4.23 0.03 97.69 | O
W7 | ienr aeatinteos | a3 | suete | o 0.03 | 9792 | o
CYCTER? s P o
08| s | %86 4,33 37652 | 424 0.03 97.92 | ©
009 | s ol Ay | seds besen| 4w 0.02 | 9792 | o
ICYCTRT - .
MG | i e BT 530 .33 | 3517 | 424 0.03 [ 9792 | o
U—F,,.F This space intentivnally

left blank

Fik: LR V-RA D-MRAR R-ARE P-RK 0-LMBE. AR, AHRIK. ek B, FAK,

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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Sfl]
A5 3 RBAR 24 | R
No. Name of Test Items | yipration
: . X H Before XIS Aft
#a | Hams REE Mo | ggmx | sipem | te
%5 Sample Status RE AReE| KE | FBEE [Mass Loss| Residual | L&
Sample Mass OoCcvV Mass oCcVv ocv Other
No. /g N /g A % % | Event
001 e T T8 4.24 37.730 4.23 0. 00 99. 76 0
10YCsE & %1 7 : -
002 Rt 37. 789 4.24 37.794 4.23 0.00 99. 76 0
IS % o ; »
003 ICYC Fully charged 37.780 4.23 37. 784 4.23 0.00 100. 00 0
: locEE R = 5 3 :
0L | i e e | 9TM04 | 4mg 37. 799 4.24 0.00 | 10000 | O
- YCTRL? iy P -
006 | icn mr | BrBiZ | a3 37. 817 4.23 0. 00 99. 76 )
e, ICYCRES# o 97
008 | jorc mits wwus | DROE | 43 37. 904 4.24 0.00 | 100,00 | O
- ICYCE 47 ¢ ) p . -
007 | ot s alaibi | A 37.618 4.23 0. 00 99. 76 0
ICYCRS X v r - e -
008 | ommits aead | 3682 | n 37. 656 4,23 0. 00 99. 76 0
09 | i el 35810 | o 37.823 | 4.24 0.00 | 100.00 | O
010 o 37.617 | 4.24 | 37523 | 4.23 0.00 | 99.76 0

|CYC Fully charged

s —_ This space intentionally
L\ &5 P 7
AP left blank

&iz: L-#iR V-IRA D-ARR R-BE F-RK 0-AaF. ABA. LK. Ak, ik,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting,
No Disassembly,No Rupture & No Fire.
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A5 g BB B L AR i
No. Name of Test Items Shock
RE AT Before KB E After
Haw  Hars FERK [#bes | st
£ Sample Status RE | ABLE| KE | FBEE| Mass Loss| Residual L
Sample Mass ocv Mass ocv OCV | Other
No. /g vV g A% % 1% Event
001 | sommmy s | 27730 | a2 37.732 | 4.23 0. 00 100.00 | 0
R wnr o | S| don 37.796 |  4.24 0. 00 100.00 | ©
008 | st mair s | ST08E | w250 T amuse | 4w 0.00 | 100,00 | 0
—
00 | e e | S| an 37.801 | 4.24 0. 00 100.00 [ ©
L i B U] T (PR 0.00 | 100.00 | ©
" ICYCoE& 7l
008 | ey mwss |oatw0e| 4% 37.906 | 4.24 0. 00 100.00 | o
A _ ;. = .
007 | e e arE | & 37.621 | 4.23 0. 00 100.00 | ©
o s O Y PTOTSN (R [ 0.00 100.00 [ O
09 | e dewe 0w | a2 | ams | “iog 0. 00 100.00 | ©
010 P 37.523 | 4.23 37.525 | 4.23 0. 00 100.00 [ ©
l})\ l’“fE This -»;,-1;:-;—'"i:ﬁ;:::‘xunull_\'

iz LR V- D-MRAR R-BRE PRk 0-LME. £ -
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-
No Disassembly,No Rupture & No Fire,

g, RE., RALK,
No Leakage . No Venting,
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A% 5 BEAE LA shE R

No. Name of Test Items External short circuit
Mo KA HERGRHEA YT
Sample No. Sample Status Mas ExterrtfxéTempe bR Other Event

wi luéc;ﬁﬁ+ cflﬁ;iged 85.7 0

002 {CYC Pully sbanged .0 0

003 IL'Y(I"C;:E??;:gEC 56. 1 0

e k\(,dt.lj_‘l:\éc?ﬁ:ﬁpd 56. 4 0

005 e oty g 56. 4 0

006 1('\fl‘ci‘-tf1::£tl::5-ed 9.0 0

007 1090 Folty smtmges 5.6 0

008 J0YC Fualy shoeged 56.0 0

009 LG Putls agges 5.3 0

010 1% Pully sbmrges 3. 1 0
LFEE This space intentivnally left

blank

Fix: D-MAR R-BE P-RX 0-LMk, ALK, LRI,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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A% : BRAE L4 HE
No Name of Test Items Crush
=) g
Mo oA 5 #Eo:kiw]%r%/ﬁ/f_. o
Sample No. Sample Status R em/"‘_c emperature Other Event
1 1CYC 50%%:H ,
o ICYC 50% Capacity 20.1 0
1CYC S0%7E 8 ;
91z 1CYC 50% Capacity 20.3 0
- ICYC 50%% & ‘
o 1CYC 50% Capacity 20.3 0
; 1CYC SORES :
s 1CYC 50% Capacity 20.4 0
T 1CYC 50%Z5 0
i ICYC 50% Capacity 20.2 0
LTS This space intentionally left blank

&i: D-f§IK F-RK 0-AMIK, RAK.

Note: D-Disassembly

F-Fire O-No Disassembly & No Fire.
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B : RBRAELH | idxkd
No. Name of Test Items | gyercharge
HEBRs Mk FAAR
Sample No. Sample Status Other Event
A ICYCELFHE O
016 1CYC Fully charged
017 Mlltffﬁfﬁtﬁ% ' 0
1CYC Fully charged
018 Jciex2R o
1CYC Fully charged
5 ICYCEAR S (0]
019 1CYC Fully charged
SOCYCEL %
020 __SooYcEL T 0
S50CYC Fully charged
021 S0CYCTE R TE R 0
S50CYC Fully charged
022 ) ;0(‘1‘6%&&% _ (0]
50CYC Fully charged
[~ Ual—J g
023 S xana 0
50CYC Fully charged
DR Td= This space intentionally left blank

it D-EK F-RK 0-RfAE. LEK.

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A% ; BB 8 4 # A
No. Name of Test Items Forced discharge
Hohs HBRE FRAE
Sample No. Sample Status Otlier: Bvant
024 10%C Py gischrges 0
025 1CYC ﬁ\lrﬁ?%\i}sﬂcﬁ:med 0
026 1CYC llflj\l\tj\t%\z‘iﬁr ged 0
027 lCYL‘?Eé;‘VEQEE o
1CYC Fully discharged
028 ICYC i"::lijrj.xlfilged 0
029 1CYC 1"(3 ﬁ?:ﬁﬁszc?arged %
030 1CYC lFi;‘ﬁi‘: fi!fc:irged O
031 1CYC IIS(’CL’)E {d%x‘iimed 0
032 1CYC 2?}15\% iz:f&rged 0
033 1CYC ;?ﬁ?ilg(cfﬁrged 0
034 SOC'I'CSﬁcl;:E%i)iF}?arged o
035 50CY CS(:’Lu1 AL.7,_: jx?g?la rged 2
036 50C Y'CS(:-FuYiizf'E ?i:\i?c[.’igarged 0
037 S00KC Fully schmrged 0
038 50C'>'C=-) ﬁyli’fiifarged 0
ki soctc (:-'(?lclrxat iifarged O
040 50C!’L‘5 QFC:XI(-]::E ﬁc'—'i&:cfa rged 0
041 50(“)(‘5(?'[3.(.? fi?c?arge-:l 0
i 50cyfﬁcfi?cirged 9
043 50(”1(‘50'-(:\‘( 'lcly_vf%/uj'éiﬁzc?arggd 0

Fix: D-MK F-RX 0-RMK, RAK.
Note: D-Disassembly F-Fire 0O-No Disassembly & No Fire.
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MERBR/FEEAE 2245mAh
2245/2350mAh(min/typ)
8.6/9.0Wh(min/typ)



Manufacturer:

SCUD (Fujian) Electronics Co., Ltd.

Address: No. 98, Jiangbin East Avenue, Mawei District, Fuzhou, Fujian, China
Telephone: 156 0501 5073

Website: www.scud.cn

Email: Ella.Wang@scudgroup.com



Test Laboratory:

Shanghai Research Institute Of Chemical Industry Testing Co., Ltd.
Address: No. 345 East Yunling Road, Putuo, Shanghai, China 200062
Telephone: 86-21-31765555

Website: www.ghs.cn

Email: zmh@ghs.cn



